ASSEMBLY INSTRUCTIONS

1400 SEEDBED FINISHER

K\@:&WIL-RICH

PO Box 1030

Wahpeton, ND 58074

PH (701) 642-2621

Fax (701) 642-3372

Printed in USA — 1400 Seedbed Finisher (74133) 8/14 www.wil-rich.com



1|

it

i
INFORMED OF
OPERATOR'S
sS
i
P
ql

IS IMPORTANT!
TH THE ASSEMBLY

.‘é

R
SR

;;EOCEDURES.

|




ASSEMBLY INFORMATION

Remove all wiras and arrange the pars con- When replacing a bolt, use only a boit of the
veniently. same grade or higher,

NOTE: Always wear Safety glasses or gog- Bolts with no markings are grade 2.

gles and be careful when cutting wires and

steel bands as they are under tension and witl Grade 5 boits furnished with the machine are
spring back when cut. identified by three radial lines on the head.
Whenever the terms "left* and "right” are used, it Grade 8 bolts furnished with the machine are
should be understood to mean from a position identified by six radial lines on the head.

behind and facing the machine.

Alt U-bolts are grade 5.
i.ubricate all bearings and moving parts as you
proceed and make sure they work freely. :

[t;g?os;'ee%rtgls:glhtaeﬂi%#s connecting mating paris TORQUE IN FOOT POUNDS
. . BOLT Dia [3/8 [1/2] 5/8 | 3/4 | 7/8 1
g dgtarig ot by s e lo i el Al W
the lable uniess specitied. 1 is imporant that all UNCe 2 | 18 {45 | 89 | 180 | 252 | 320
bolts be kept ﬁgm A5 30 |68 | t40 | 240 360 544
v ]

E B 40 | 100| 186 | 340 528 782
On new machines, all nuts and bolts shouid be UNF 5 2 [ 21 Isy | 102 | 178 272 | 388
rechecked after a few hours of Operaﬁon. 5 5 32 |70 | 168 | 264 392 572

E B | 48 |112| 216 | 388 792 840

GRADE 8  GRADE & GRADE 2

i ] @O
{— — P

Ci—-75623

THIS SYMBOL IS USED TO CALL
YOUR ATTENTION TO INSTRUCTHONS
CONCERNING YOUR PERSONAL SAFETY,
BE SURE TO OBSERVE AND  FOLLOW
THESE INSTRUCTIONS.

Ct—77637
N J

FAILURE TO FOLLOW THESE INSTRUCTIONS MAY RESULT
IN PERSONAL INJURY AND/OR EQUIPMENT DAMAGE.

® JUST BEFQRE AND DURING [ BSI-;ORE LOWER&NQ“THE WINGS

OPERATION BE SURE NO ONE FOR THE FIRST TIME, MAKE
1S ON OR AROUND THE SURE THE ENTIRE SYSTEM HAS
IMPLEMENT. BEEN CHARGED WITH OIL.

® BEFORE ACTIVATING THE ® WITH WINGS DOWN ALWAYS IN~
HYDRAULIC SYSTEM, CHECK STALL HYDRAULIC CYLINDER
HOSES FOR PROPER CON— CHANNEL ~ LOCK{S) FoRr
KECTIONS. TRANSPORTING.

49185



MAIN FRAME ASSEMBLY

RIGHT A-FRAME
TUBE
3/4 X 1-3/4
BOLT
REAR BAR
BRACE

AXLE CAP

CRANK —

TRUNION
THRUST PACK
WASHER )
o 3/4 X 1-3/4;
FLAT WASHER A0 BOLT
NUT 3/4X5
THREADED BOLT
TRUNION \
1-1/4 X 4.80
1/4 X 1-3/4 TONGE PIN
COTTERPIN

HITCH

SEEDBED FINISHER ASSEMBLY MANUAL (74133) 8/14

RIGHT HARROW
CARRIER
3/4 X 1-3/4
LEFT A-FRAME EOLT
TUBE

LEFT HARROW

CARRIER
3/4X 4

3/4 X 1-3/4

> BOLT

—

=

‘i‘i'! \ REAR BAR

3/8X3
BOLT

AXLE

MAIN FRAME



HITCH ATTACHMENTS

711643
RACLL PIN

T JACK ASSEMBLY
1/2NC NUT
_ 1/243-1/2 GRS
172 LOGK WASHER
JACK MOUNT

CAT/CLEVIS HITCH

SEEDBED FINISHER ASSEMBLY MANUAL (74133) 8/14



~ 193"&25'10"WING

1/4x1-3/4 COTTER PIN

tFT TYBE 1-1/40Dx 11Dx4.64
) E%‘?)%?UQBE PIN HINGE BUSHING
LIFT ARM ING16 GRS
A / 1% FLAT WASHER
1"NC LOCK NUT
1DIAXS.7

s
REAR BAR PiN
12 T (BIADAAKB)

SHIM
5/8NCx2-1/2 GRS

LIFT PIN \

Y,

§/8 LOCK WASHER o= 3/4NCx1-34 GR5
-/BDIAX1 1.56 .2 '
\‘ ’\ /

—_

— | HINGE PIN

44 LOCK WASHER 1>
/8 LOCK WASHER V/’/ o RIGHT SIDE FRAME

3BNC NUT 2
~J\/ ) ,.
7118NC LOCKNUT “:'E ' BRACEwLE \F‘;EAR WING BAR
SHEM7/ : ;. w\’( i / )
3/8NCx4 GRS / \/ﬁ/ \

A4NCx1-3/4 GRS
3/4x2-5/8 PIN SIS
A4NC NUT \m

)

SPRING LOCK PIN

)/ REAR BAR BRACE
1.48x2-11/16 \ ST
3/4 LOCK WASHER

LEFT SIDE FRAME

WING FRAME 8/4NCx1-3/4 GRS
Ci - 77880

AAWARNING

TO AVOID INJURY FROM
MACHINE FALLING

Before servicing or transporiing,
lock whesl frome in ralsed
posktion with channsl lock

and pin.




MAIN LIFT PLUMBING

4 X 8 CYLINDER
7
HOSE 3/8 X 83
M ELBOW
TEE HOSE 3/8 X 75
HOSE 3/8 X 168

QUICK COUPLER

SEEDBED FINISHER ASSEMBLY MANUAL (74133) 8/14



FOLD PLUMBING

4 X 8 CYLINDER
TEE
N HOSE 3/8 X 65
‘V\ \
RESTRICTOR
ELBOW
HOSE 3/8 X 75
HOSE 3/8 X 168

e

R

QUICK COUPLER

SEEDBED FINISHER ASSEMBLY MANUAL (74133) 8/14



SPIKE TOOTH HARROW

.148x2-11/16
SPRING LOCK PIN

NO. 58 TOOTH BAR

REAR HARROW CONNECTING ROD
3/8 LOCK WASHER

7/46x2-1/2 PIN —

3/16x1-1/4 COTTER PINmmmee

1/2x2-1/4 PiN
TOOTH BAR CONNECTION

s
5/8NGx2-1/4 GRS :éfﬁr_[qc
BOLT
/BNCx1,06x
1.9 U-BOLT

NO.4 TOCTH BAR

NO.3 TOOTH BAR

5/8NC LOCK NUT
NO. 2 TOOTH BAR

5/8NCx2-1/4 GRS BOLT

5/8NC LOCK NUT

15 LINK CHAIN (33.75 IN)
20 LINK CHAIN (45 N} NC. 1 TOQTH BAR

22 LINK CHAIN {49.5 IN}
Ci-77881



REEL

FLANGE BEARING

|
o
h P / RIGHT GREASE FITTING GUARD
k N LOCKING COLLAR
‘ ‘..(« B my———REEL

v &% & 5/8NC NUT
N? D \ 5/8 LOCK WASHER
3 .

LEFT GREASE
FITTING GUARD

1/2NCx 1-1/2 GRS

1/2 LOCK WASHER

BEARING GUARD
1/2NCx1-%4 GRS

CL77874



4 BOLT HUB & SPINDLE

3/8NCx2-¥4 GRS

4BOLT SP;NDLEN\
1/8NPT GREASE FITTING
\@ INNER BEARING

OQUTER BEARING CUP

/BNC NUT

B/SSAE FLAT WASHER

5/32x1 COTTER PIN

CAP

\ \@ \—“H 1/2NFx1 WHEEL BOLT
- \ OUTER BEARING
S/BNF SLOTTED NUT
Ci - 77883

6 BOLT HUB & SPINDLE

YANCX2-Y4 GRS~

1/8NPT GREASE FITTING \ WEAR SLEEVE SEALKIT

QUTER BEARING CUP

N\ YANC NUT

3/8 LOCK WASHER

1-3/4° SPINDLE

7/8 FLAT WASHER

5/32x1-3/4 CQTTER PIN

@ OUTER BEARING
7/6NF SLOTTED NUT Ci- 77884



RIGID GAUGE WHEEL

HUB WICUPS
1/2NF WHEEL BOLT NUT

3/4 FLAT WASHER
J/4NF SLOTTED NUT

WHEEL ASSEMBLY /

LEVELING BOARD

/wznc NUT
7 1/2 LOCK WASHER

1/2NCx1-1/2 GRS

LEAF SPRING ASSEMBLY

1/2NG NUT
1/2 LOCK WASHER

LEAF SPRING CAP
SHORT LEAF

AH LEAF SPRING MOUNT
LHLEAF SPRING MOUNT ~_

— &

h| __—— 1/2NCx2-/2 GRS Cl - 77882



MAIN FRAME SHANK ATTACHMENT

246678

88305

246676

246694

246686

PART NO. DESCRIPTION PART NO. DESCRIPTION

246701 MAIN HITCH STUB RED 88305 BLT HEX 3/4-10NCX5 5Z

246696 CHANNEL - LEFT INNER 30999 RIGHT SIDE FRAME (RED)
246694 RIGHT MAIN SHANK MOUNT 30998 LEFT SIDE FRAME (RED)
246693 CHANNEL - RIGHT INNER 30974 REAR BAR BRACE (RED)
246686 LEFT MAIN SHANK MOUNT 30334 HEADLESS PIN(2) 1-1/4X3-23/32
246683 CENTER SHANK MOUNT 26107 BRACE (RED)

246678 A-FRAME TUBE - RIGHT 25788 MAST (RED)

246676 A-FRAME TUBE - LEFT 24969 CENTER FRAME (25FT10IN) (RED)
88646 PIN COT 1/4DIAX1-3/4 Z 24953 LEFT CHANNEL (63IN) (RED)
88578 BLT HEX 3/4-10NCX2-1/4 5Z 24952 RIGHT CHANNEL (63IN) (RED)
88405 BLT HEX 3/4-10NCX1-3/4 52 24940 TONGUE ASSEMBLY (RED)

354600 FRAME TUBE

SEEDBED FINISHER ASSEMBLY MANUAL (74133) 8/14



WING FRAME SHANK ATTACHMENT

246687

88405

PART NO. DESCRIPTION

246687 OUTER WING SHANK MOUNT
246697 CHANNEL - LEFT OUTER
246698 CHANNEL - RIGHT OUTER
24901 CONNECTOR (RED)

24910 LEFT WING ASSEMBLY (RED)
24911 RIGHT WING ASSEMBLY (RED)
24950 LEFT CHANNEL (RED)

24951 RIGHT CHANNEL (RED)

30998 LEFT SIDE FRAME (RED)
30999 RIGHT SIDE FRAME (RED)
88405 BLT HEX 3/4-10NCX1-3/4 56Z
88578 BLT HEX 3/4-10NCX2-1/4 5Z
354603 WING FRAME TUBE

354605 PIN

SEEDBED FINISHER ASSEMBLY MANUAL (74133) 8/14



SHANK FRAME ATTACHMENT SHANK PLACEMENT

b

%/ GAGE WHEEL MOUNTING LOCATION

RN IR 12

A\

ED]] : Ebg_‘
]
=2 > ,j N}

7
- _ EE//%
L =be ||
u(ill
b=
r Vg

%
‘ﬁ

1

Wl Y Y

|l
PR

AFTERASSEMBLY OF FRONT SHANKATTACHMENTS LOCATE SHANKS
ONAN 8"PATTERNAS SHOWN. IF GAGE WHEEL OPTION IS CHOSEN
LOCATE WHEEL ON OUTER WING ATTACHMENT FRAMES AS SHOWN.

USE SPACER SHOWN BELOW IN ONLY
THESE TWO LOCATIONS

SINGLE SPRING SHANK

SHANK HOLDER

5/8 LOCK WASHER
BOLT 5/8x1-1/2

700420

SHANK

SEEDBED FINISHER ASSEMBLY MANUAL (74133) 8/14



